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Aquanex-AQ
Diclofenac Sod. 75mg / 1ml Inj

Tabor

Tramadol HCL 100mg/ 2ml Inj
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Bupinox Heavy
Bupivacaine HCL with Dextrose Inj 4ml
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| K-Span (vit. k,)

Phytomenadione 0.5ml Inj
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Ligonex Jelly Ligonex spisom
Lignocaine Hydrochloride 2% 3()p,m) Lignocaine Hydrochloride 2% 3
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rEsponol—MCT

Propofol MCT/LCT 20ml (1%w/v)
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Nex-atra Bendazz
Atracurium Besylate 50mg / 5ml Amp Midazolam HCL 5ml & 10ml
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Eneptil Mucosip
Tranexamic Acid 500mg / 5ml Inj N-Acetylcysteine inj 2ml & 5ml
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Nexacort Nexprazole
i . . P le 40 Inj
Hydrocortisone Sod. Succinate 100mg Inj (?_r;toopﬁ:ﬁiz:;s Powgerr)u )
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Merojazz Merojazz-SB
Meropenem 1gm Inj Meropenem & Sulbactam 1.5gm In;
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Zyrotaz Zyroceff-SB
Piperacillin & Tazobactam 4.5gm Inj Cefoperazone & Sulbactam 1.5gm Inj
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Adiken Zespin
Adrenaline Bitartrate Inj Tmg / 1ml Atropine Sulphate Inj 0.6mg / 1ml|
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TOP-CL

Potassium Chloride 10ml Inj

XT-Mol

Paracetamol IV 100ml. IP 1.0% w/v
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Glycolate

Glycopyrrolate IP 0.2mg / 1ml Inj
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Musculex

Vecuronium Bromide 4mg & 10mg

(Lyophilised Powder)
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PT-Zocin \

Pentazocine Lactate 1ml. Inj IP
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Noradrenaline 4mg / 2ml Inj
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( Myphen -T

Mephentermine Sul. Inj 1.P 10ml

s
f g

Xycolt-1mu

Colistimethate Sod. Inj. 1 MIU
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1 Onzid

Ondansetron Hydrochloride Inj I.LP 2ml
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M-Shield @i

CHG & Alcohol 100/ 500ml
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| { Glu-CM

Calcium Gluconate with l
Calcium Lactobionate 10m| Inj
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Innovating New Standards in Health Care
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Nexicard \




